AT & RZN IR RERAE
@ CFmoTo Motk IRTERMNTERREFFRXTMELL6S @4 : 311100

EgiE : 0571-8915 5555 {&HE : 0571-8926 5555 Mtk : www.cfmoto.com
74—

Installation instruction of U10 windshield

Catalogue

1, ACCESSOIY & Part lIST......ceeiiiiiiiiieiie e 2
2, TOOIS REQUITED ..ottt ettt ettt e e e e ek e e e e et e e s enbe e e e s annneeeeanes 4
3. INStallation ProCEAUIES ........ccoiiiiiie et e e e e 4



ST & RZN R AERAE
@ CFmDTO Motk IRTERMNTERREFFRXTMELL6S @4 : 311100

EgiE : 0571-8915 5555 {&HE : 0571-8926 5555 Mtk : www.cfmoto.com

1, Accessory & Part list

Item NO. Parts Parts Quantity Figure
Number Name
1 5HY0-806510 Front 1
windshield

2 5HY0-806511 | Sealing tape 1

|

3 5HY0-806512 Concave 6
washer

4 5HY0-806513 Left lower 1
welded
fixing plate
composition
5 5HY0-806514 | Right lower 1
welded
fixing plate
composition
6 5HY0-806515 Upper 3
welded
fixing plate
composition




SIS XINTNIRIGBRAE

@ CFmDTo ik I TERMNTERRETAAREMELL6S  #B4R : 311100
EgiE : 0571-8915 5555 {&HE : 0571-8926 5555 Mtk : www.cfmoto.com
7 5HY0-806516 Central 1
welded
fixing plate
composition
8 5HY0-806517 Pasting 4
blocks
90X60
9 5HY0-806520 Wiper 1
10 5HY0-806521 Scraper 1
11 5HY0-806522 Motor 1
assembly
12 5HY0-806523 Cable 1
sprinkler
pipe
assembly
13 5HY0-806524 Sprinkler 1
14 GB/T Crosshead 2
845-1985 self-tapping
screw
15 GB/T 70.2 Inner 9
hexagonal
screw
M8X18
16 GB/T 6187 Anti-looseni 3
ng nut M8
17 GB/T 70.2 Screw 2
M8X80
18 GBI/T 95 Flat washer 5
16X9X2




T &S RN TR A ERAS
@ CFmDTO Motk AR TERNTERRETFFRXRMNELL6S B4R : 311100

EgiE : 0571-8915 5555 {&HE : 0571-8926 5555 Mtk : www.cfmoto.com

2. Tools Required
L-type inner hexagonal wrench

double-opening rack wrench  cross screwdriver

3. Installation steps

1. Fix the upper welded fixing plate composition (5HY0-806515) on the roof of the
frame by using the inner hexagonal wrench.

anti-loosening nut _ S

screw M8X18

lllustration for installation of upper fixing plate composition

2. Use the rack wrench to remove the fixing bolts of rear view mirror, and replace
them with inner hexagonal bolts M8X80 (GB/T 70.2) and flat washer (GB/T 95) to fix the
lower welded fixing plate composition (5HY0-806513 and 5HY0-806514)on the frame.

N 2 e
[ / / [ [ ..
ﬁ NGV, I lower welded fixing
i

flat washer - —————  plate composition

Illustration for installation of lower fixing plate composition



AT & RZN IR RERAE
@ CFmOTo Motk IRTERMNTERREFFRXTMELL6S @4 : 311100

EgiE : 0571-8915 5555 {&HE : 0571-8926 5555 Mtk : www.cfmoto.com

3. Paste the pasting blocks (5HY0-806517) on the four corners of the glass.

» pasting blocks

lllustration for installation of pasting blocks

4. Open the hood, and install the sprinkler (5HY0-806524) in the corresponding
position, then wiring the cable sprinkler pipe assembly (5HY0-806523) along the glass
border on the right to the wiper motor.

cable

sprinkler e
P vv‘i’,,_.__ Ty |
e .

o= e

e

lllustration for installation of sprinkler




ST & RZN R AERAE
@ CFmDTo Motk IRTERMNTERREFFRXTMELL6S @4 : 311100

EgiE : 0571-8915 5555 {&HE : 0571-8926 5555 Mtk : www.cfmoto.com

5. Install the front windshield (5HY0-806510) on the frame, then align the holes with
the holes of the welded fixing plate. Fix the glass on the fixing plate with inner hexagonal
screw M8X18 (GB/T 70.2) and the concave washer (5HY0-806512) using L-type inner
hexagonal wrench No. 5.

— >
=
= /

Illustration for installation of windshield

6. Fix the central welded fixing plate on the front windshield with the inner hexagonal
screw M8X18 (GB/T 70.2) and concave washer (5HY0-806512), then fix the welded plate
composition on the central console with crosshead self-tapping screw St4.8X16 (GB/T
845-1985) using cross screwdriver.

windshield

/ ' screw M8X18
concave washer
central plate

lllustration for installation of central fixing plate

o



IS XN IR B8R LG
@ CFmDTD itk IR IERNTERREFTFAXFEMEEL16S @4 : 311100

EgiE : 0571-8915 5555 {&HE : 0571-8926 5555 Mtk : www.cfmoto.com

7. Install the motor assembly (5HY0-806522) on the corresponding glass hole
position from the cab, and install the scraper (5HY0-806521)on the fixing bolts of the
motor assembly from the outside of the windshield.

windshield

Illustration for installation of scrapers



